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For the use of a Registered Medical Practitioner or Hospital or a Laboratory only 

 
NEBICARD-V  

 

WARNING: FETAL TOXICITY 

• When pregnancy is detected, discontinue product as soon as possible. 

• Drugs that act directly on the renin-angiotensin system can cause injury and death to the 

• developing fetus. 

1. Generic Name  

Nebivolol Hydrochloride and Valsartan Tablets 

2. Qualitative and quantitative Composition: 

Each filmcoated bilayered tablet contains: 

Nebivolol Hydrochloride I.P. equivalent to 

Nebivolol……………………5 mg 

Valsartan I.P. ……………….80 mg 

Colour: Yellow oxide of iron and Titanium dioxide 

The excipients used are Lactose, starch, croscarmellose sodium, Ferric oxide Yellow, Titanium 

dioxide, Hydroxy propyl methyl Cellulose, Polysorbate 80, Microcrystalline Cellulose, Magnesium 

Stearate, Colloidal Silicon Dioxide, sodium lauryl sulphate, cross povidone XL, Talc. 

3. Dosage form and strength  

Dosage form: Tablet 

Strength: Nebivolol 5 mg & Valsartan 80 mg 

4. Clinical particulars  

4.1 Therapeutic indication   

Nebicard-V is indicated for the treatment of Hypertension. 

 4.2 Posology and method of administration  

The recommended dose of Nebivolol V is once daily or as directed by the Physician. 

Hypertension  

Adults  

The Nebivolol dose is one tablet (5 mg) daily, preferably at the same time of the day.  

The blood pressure lowering effect becomes evident after 1-2 weeks of treatment. Occasionally, 

the optimal effect is reached only after 4 weeks. 

The recommended starting dose of Valsartan is 80 mg once daily. The antihypertensive effect is 

substantially present within 2 weeks, and maximal effects are attained within 4 weeks. In some 

patients whose blood pressure is not adequately controlled, the dose can be increased to 160 mg 

and to a maximum of 320 mg. 

Combination with other antihypertensive agents  
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Beta-blockers can be used alone or concomitantly with other antihypertensive agents. To date, an 

additional antihypertensive effect has been observed only when Nebivolol 5 mg is combined with 

hydrochlorothiazide 12.5-25 mg. 

Valsartan may also be administered with other antihypertensive agents. The addition of a diuretic 

such as hydrochlorothiazide will decrease blood pressure even further in these patients. 

Paediatric hypertension population  

The efficacy and safety of Nebivolol in children and adolescents aged below 18 years has not been 

established. No data are available. Therefore, use in children and adolescents is not recommended. 

The dose of valsartan for children and adolescents between 6 to 18 years of age, initial dose of is 

40 mg once daily for children weighing below 35 kg and 80 mg once daily for those weighing 35 

kg or more. The dose should be adjusted based on blood pressure response. For maximum doses 

studied in clinical trials please refer to the table below. 

Doses higher than those listed have not been reported in studies and are therefore not recommended. 

Weight Maximum dose studied in clinical trials 

≥18 kg to <35 kg 80 mg 

≥35 kg to <80 kg 

 

160 mg 

≥80 kg to ≤160 kg 320 mg  

However, safety and efficacy of Valsartan in children aged 1 to 6 years have not been established. 

Method of administration  

One tablet of Nebicard-V daily, preferably at the same time of the day.  

4.3 Contraindications  

• Hypersensitivity to the active substance or to any of the excipients listed. 

• Liver insufficiency or liver function impairment. 

• Acute heart failure, cardiogenic shock or episodes of heart failure decompensation requiring 

i.v. inotropic therapy. 

• Valsartan is contraindicated in second and third trimester of pregnancy and Severe hepatic 

impairment, biliary cirrhosis and cholestasis. 

• The concomitant use of valsartan with aliskiren-containing products is contraindicated in 

patients with diabetes mellitus or renal impairment (GFR < 60 mL/min/1.73m2). 

In addition, as with other beta-blocking agents, nebivolol is contraindicated in: 

• Sick sinus syndrome, including sino-atrial block. 

• Second and third degree heart block (without a pacemaker). 

• History of bronchospasm and bronchial asthma. 

• Untreated phaeochromocytoma. 

• Metabolic acidosis.  

• Bradycardia (heart rate < 60 bpm prior to start therapy).  

• Hypotension (systolic blood pressure < 90 mmHg).  

• Severe peripheral circulatory disturbances. 
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4.4 Special warnings and precautions  

Nebivolol 

Anaesthesia  

Continuation of beta-blockade reduces the risk of arrhythmias during induction and intubation. If 

beta-blockade is interrupted in preparation for surgery, the beta-adrenergic antagonist should be 

discontinued at least 24 hours beforehand.  

Caution should be observed with certain anaesthetics that cause myocardial depression. The patient 

can be protected against vagal reactions by intravenous administration of atropine. 

Cardiovascular  

In general, beta-adrenergic antagonists should not be used in patients with untreated congestive 

heart failure (CHF), unless their condition has been stabilised.  

In patients with ischaemic heart disease, treatment with a beta-adrenergic antagonist should be 

discontinued gradually, i.e. over 1-2 weeks. If necessary, replacement therapy should be initiated 

at the same time, to prevent exacerbation of angina pectoris. 

Beta-adrenergic antagonists may induce bradycardia: if the pulse rate drops below 50-55 bpm at 

rest and/or the patient experiences symptoms that are suggestive of bradycardia, the dosage should 

be reduced.  

Beta-adrenergic antagonists should be used with caution: 

• In patients with peripheral circulatory disorders (Raynaud's disease or syndrome, intermittent 

claudication), as aggravation of these disorders may occur; 

• In patients with first degree heart block, because of the negative effect of beta-blockers on 

conduction time;  

• In patients with Prinzmetal's angina due to unopposed alphareceptor mediated coronary artery 

vasoconstriction: beta-adrenergic antagonists may increase the number and duration of anginal 

attacks. 

Combination of nebivolol with calcium channel antagonists of the verapamil and diltiazem type, 

with Class I antiarrhythmic drugs, and with centrally acting antihypertensive drugs is generally not 

recommended. 

Metabolic/Endocrinological  

Nebivolol does not affect glucose levels in diabetic patients. Care should be taken in diabetic 

patients however, as nebivolol may mask certain symptoms of hypoglycaemia (tachycardia, 

palpitations). 

Beta-adrenergic blocking agents may mask tachycardic symptoms in hyperthyroidism. Abrupt 

withdrawal may intensify symptoms.  

Respiratory  

In patients with chronic obstructive pulmonary disorders, beta-adrenergic antagonists should be 

used with caution as airway constriction may be aggravated.  

Other  

Patients with a history of psoriasis should take beta-adrenergic antagonists only after careful 

consideration.  
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Beta-adrenergic antagonists may increase the sensitivity to allergens and the severity of 

anaphylactic reactions.  

The initiation of Chronic Heart Failure treatment with nebivolol necessitates regular monitoring. 

For the posology and method of administration. Treatment discontinuation should not be done 

abruptly unless clearly indicated.  

Valsartan  

Hyperkalaemia  

Concomitant use with potassium supplements, potassium-sparing diuretics, salt substitutes 

containing potassium, or other agents that may increase potassium levels (heparin, etc.) is not 

recommended. Monitoring of potassium should be undertaken as appropriate.  

Impaired renal function  

There is currently no experience on the safe use in patients with a creatinine clearance <10 ml/min 

and patients undergoing dialysis, therefore valsartan should be used with caution in these patients. 

No dosage adjustment is required for adult patients with a creatinine clearance >10 ml/min. 

The concomitant use of ARBs - including valsartan - or of ACEIs with aliskiren is contraindicated 

in patients with renal impairment (GFR < 60 mL/min/1.73m2).  

Hepatic impairment  

In patients with mild to moderate hepatic impairment without cholestasis, Valsartan should be used 

with caution. 

Sodium and/or volume depleted patients  

In severely sodium-depleted and/or volume-depleted patients, such as those receiving high doses 

of diuretics, symptomatic hypotension may occur in rare cases after initiation of therapy with 

Valsartan. Sodium and/or volume depletion should be corrected before starting treatment with 

Valsartan, for example by reducing the diuretic dose. 

Renal artery stenosis  

In patients with bilateral renal artery stenosis or stenosis to a solitary kidney, the safe use of 

Valsartan has not been established. 

Short-term administration of Valsartan to twelve patients with renovascular hypertension secondary 

to unilateral renal artery stenosis did not induce any significant changes in renal haemodynamics, 

serum creatinine, or blood urea nitrogen (BUN). However, other agents that affect the renin-

angiotensin system may increase blood urea and serum creatinine in patients with unilateral renal 

artery stenosis, therefore monitoring of renal function is recommended when patients are treated 

with valsartan. 

Kidney transplantation  

There is currently no experience on the safe use of Valsartan in patients who have recently 

undergone kidney transplantation. 

Primary hyperaldosteronism  

Patients with primary hyperaldosteronism should not be treated with Valsartan as their renin-

angiotensin system is not activated. 

Aortic and mitral valve stenosis, obstructive hypertrophic cardiomyopathy  
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As with all other vasodilators, special caution is indicated in patients suffering from aortic or mitral 

stenosis, or hypertrophic obstructive cardiomyopathy (HOCM). 

Pregnancy 

Angiotensin II Receptor Antagonists (AIIRAs) should not be initiated during pregnancy. Unless 

continued AIIRAs therapy is considered essential, patients planning pregnancy should be changed 

to alternative anti-hypertensive treatments which have an established safety profile for use in 

pregnancy. When pregnancy is diagnosed, treatment with AIIRAs should be stopped immediately, 

and, if appropriate, alternative therapy should be started. 

Recent myocardial infarction  

The combination of captopril and valsartan has shown no additional clinical benefit, instead the 

risk for adverse events increased compared to treatment with the respective therapies. Therefore, 

the combination of valsartan with an ACE inhibitor is not recommended. Caution should be 

observed when initiating therapy in post-myocardial infarction patients. Evaluation of post-

myocardial infarction patients should always include assessment of renal function. Use of Valsartan 

in post-myocardial infarction patients commonly results in some reduction in blood pressure, but 

discontinuation of therapy because of continuing symptomatic hypotension is not usually necessary 

provided dosing instructions are followed. 

Heart failure  

The risk of adverse reactions, especially hypotension, hyperkalaemia and decreased renal function 

(including acute renal failure), may increase when [Product name] is used in combination with an 

ACE-inhibitor. In patients with heart failure, the triple combination of an ACE inhibitor, a beta 

blocker and valsartan has not shown any clinical benefit. This combination apparently increases the 

risk for adverse events and is therefore not recommended. Triple combination of an ACE-inhibitor, 

a mineralocorticoid receptor antagonist and valsartan is also not recommended. Use of these 

combinations should be under specialist supervision and subject to frequent close monitoring of 

renal function, electrolytes and blood pressure. 

Caution should be observed when initiating therapy in patients with heart failure. Evaluation of 

patients with heart failure should always include assessment of renal function. 

Use of Valsartan in patients with heart failure commonly results in some reduction in blood 

pressure, but discontinuation of therapy because of continuing symptomatic hypotension is not 

usually necessary provided dosing instructions are followed. 

In patients whose renal function may depend on the activity of the renin-angiotensin-aldosterone 

system (e.g. patients with severe congestive heart failure), treatment with ACE-inhibitors has been 

associated with oliguria and/or progressive azotaemia and in rare cases with acute renal failure 

and/or death. As valsartan is an angiotensin II antagonist, it cannot be excluded that the use of 

Valsartan may be associated with impairment of the renal function. 

ACE-inhibitors and angiotensin II receptor blockers should not be used concomitantly in patients 

with diabetic nephropathy. 

History of angioedema  

Angioedema, including swelling of the larynx and glottis, causing airway obstruction and/or 

swelling of the face, lips, pharynx, and/or tongue has been reported in patients treated with 

valsartan; some of these patients previously experienced angioedema with other drugs including 

ACE inhibitors. Valsartan should be immediately discontinued in patients who develop 

angioedema, and valsartan should not be re-administered. 
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Dual Blockade of the Renin-Angiotensin-Aldosterone System (RAAS)  

There is reported evidence that the concomitant use of ACE-inhibitors, angiotensin II receptor 

blockers or aliskiren increases the risk of hypotension, hyperkalaemia, and decreased renal function 

(including acute renal failure). Dual blockade of RAAS through the combined use of ACE-

inhibitors, angiotensin II receptor blockers or aliskiren is therefore not recommended.  

If dual blockade therapy is considered absolutely necessary, this should only occur under specialist 

supervision and subject to frequent close monitoring of renal function, electrolytes and blood 

pressure. ACE-inhibitors and angiotensin II receptor blockers should not be used concomitantly in 

patients with diabetic nephropathy. 

Concomitant use of angiotensin receptor antagonists (ARBs) - including valsartan - or of 

angiotensin-converting-enzyme inhibitors (ACEIs) with aliskiren in patients with diabetes mellitus 

or renal impairment (GFR < 60 mL/min/1.73m2) is contraindicated. 

Paediatric population  

Impaired renal function  

Use in paediatric patients with a creatinine clearance <30 ml/min and paediatric patients undergoing 

dialysis has not been found in reported studies, therefore valsartan is not recommended in these 

patients. No dose adjustment is required for paediatric patients with a creatinine clearance >30 

ml/min. Renal function and serum potassium should be closely monitored during treatment with 

valsartan. This applies particularly when valsartan is given in the presence of other conditions 

(fever, dehydration) likely to impair renal function.  

The concomitant use of ARBs - including valsartan - or of ACEIs with aliskiren is contraindicated 

in patients with renal impairment (GFR < 60 mL/min/1.73m2). 

Impaired hepatic function  

As in adults, Valsartan is contraindicated in paediatric patients with severe hepatic impairment, 

biliary cirrhosis and in patients with cholestasis. There is limited reported clinical experience with 

Valsartan in paediatric patients with mild to moderate hepatic impairment. The dose of valsartan 

should not exceed 80 mg in these patients. 

4.5 Drugs interactions  

Nebivolol: 

Pharmacodynamic interactions:  

Combinations not recommended:  

Class I antiarrhythmics (quinidine, hydroquinidine, cibenzoline, flecainide, disopyramide, 

lidocaine, mexiletine, propafenone): effect on atrio-ventricular conduction time may be potentiated 

and negative inotropic effect increased. 

Calcium channel antagonists of verapamil/diltiazem type: negative influence on contractility and 

atrio-ventricular conduction. Intravenous administration of verapamil in patients with ß-blocker 

treatment may lead to profound hypotension and atrio-ventricular block. 

Centrally acting antihypertensives (clonidine, guanfacin, moxonidine, methyldopa, rilmenidine): 

concomitant use of centrally acting antihypertensive drugs may worsen heart failure by a decrease 

in the central sympathetic tonus (reduction of heart rate and cardiac output, vasodilation). Abrupt 

withdrawal, particularly if prior to beta-blocker discontinuation, may increase risk of “rebound 

hypertension”. 

Combinations to be used with caution.  
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Class III antiarrhythmic drugs (Amiodarone): effect on atrio-ventricular conduction time may be 

potentiated. 

Anaesthetics - volatile halogenated: concomitant use of beta-adrenergic antagonists and 

anaesthetics may attenuate reflex tachycardia and increase the risk of hypotension. As a general 

rule, avoid sudden withdrawal of beta-blocker treatment. The anaesthesiologist should be informed 

when the patient is receiving Nebivolol. 

Insulin and oral antidiabetic drugs: although nebivolol does not affect glucose level, concomitant 

use may mask certain symptoms of hypoglycaemia (palpitations, tachycardia). 

Baclofen (antispastic agent), amifostine (antineoplastic adjunct): concomitant use with 

antihypertensives is likely to increase the fall in blood pressure, therefore the dosage of the 

antihypertensive medication should be adjusted accordingly. 

Combinations to be used only after careful consideration.  

Digitalis glycosides: concomitant use may increase atrio-ventricular conduction time. Clinical trials 

with nebivolol have not shown any clinical evidence of an interaction. Nebivolol does not influence 

the kinetics of digoxin. 

Calcium antagonists of the dihydropyridine type (amlodipine, felodipine, lacidipine, nifedipine, 

nicardipine, nimodipine, nitrendipine): concomitant use may increase the risk of hypotension, and 

an increase in the risk of a further deterioration of the ventricular pump function in patients with 

heart failure cannot be excluded. 

Antipsychotics, antidepressants (tricyclics, barbiturates and phenothiazines): concomitant use may 

enhance the hypothensive effect of the beta-blockers (additive effect). 

Non-steroidal anti-inflammatory drugs (NSAID): no effect on the blood pressure lowering effect 

of nebivolol. 

Sympathicomimetic agents: concomitant use may counteract the effect of beta-adrenergic 

antagonists. Beta-adrenergic agents may lead to unopposed alpha-adrenergic activity of 

sympathicomimetic agents with both alpha- and beta-adrenergic effects (risk of hypertension, 

severe bradycardia and heart block). 

Pharmacokinetic interactions:  

As nebivolol metabolism involves the CYP2D6 isoenzyme, co-administration with substances 

inhibiting this enzyme, especially paroxetine, fluoxetine, thioridazine and quinidine may lead to 

increased plasma levels of nebivolol associated with an increased risk of excessive bradycardia and 

adverse events.  

Co-administration of cimetidine increased the plasma levels of nebivolol, without changing the 

clinical effect. Co-administration of ranitidine did not affect the pharmacokinetics of nebivolol. 

Provided Nebivolol is taken with the meal, and an antacid between meals, the two treatments can 

be co-prescribed.  

Combining nebivolol with nicardipine slightly increased the plasma levels of both drugs, without 

changing the clinical effect. Co-administration of alcohol, furosemide or hydrochlorothiazide did 

not affect the pharmacokinetics of nebivolol. Nebivolol does not affect the pharmacokinetics and 

pharmacodynamics of warfarin.  

Valsartan: 

In reported clinical trial data has shown that dual blockade of the renin-angiotensin-aldosterone-

system (RAAS) through the combined use of ACE-inhibitors, angiotensin II receptor blockers or 

aliskiren is associated with a higher frequency of adverse events such as hypotension, 
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hyperkalaemia and decreased renal function (including acute renal failure) compared to the use of 

a single RAAS-acting agent. 

Dual blockade of the Renin-Angiotensin- System (RAS) with ARBs, ACEIs, or aliskiren:  

Concomitant use of angiotensin receptor antagonists (ARBs) - including valsartan - or of 

angiotensin-converting-enzyme inhibitors (ACEIs) with aliskiren in patients with diabetes mellitus 

or renal impairment (GFR < 60 ml/min/1.73m2) is contraindicated. 

Concomitant use not recommended.  

Lithium  

Reversible increases in serum lithium concentrations and toxicity have been reported during 

concomitant administration of lithium with angiotensin converting enzyme inhibitors or 

angiotensin II receptor antagonists including with valsartan. If the combination proves necessary, 

careful monitoring of serum lithium levels is recommended. If a diuretic is also used, the risk of 

lithium toxicity may presumably be increased further. 

Potassium-sparing diuretics, potassium supplements, salt substitutes containing potassium and 

other substances that may increase potassium levels.  

If a medicinal product that affects potassium levels is considered necessary in combination with 

valsartan, monitoring of potassium plasma levels is advised. 

Caution required with concomitant use  

Non-steroidal anti-inflammatory medicines (NSAIDs), including selective COX-2 inhibitors, 

acetylsalicylic acid >3 g/day), and non-selective NSAIDs.  

When angiotensin II antagonists are administered simultaneously with NSAIDs, attenuation of the 

antihypertensive effect may occur. Furthermore, concomitant use of angiotensin II antagonists and 

NSAIDs may lead to an increased risk of worsening of renal function and an increase in serum 

potassium. Therefore, monitoring of renal function at the beginning of the treatment is 

recommended, as well as adequate hydration of the patient. 

Transporters  

In reported vitro data indicates that valsartan is a substrate of the hepatic uptake transporter 

OATP1B1/OATP1B3 and the hepatic efflux transporter MRP2. The clinical relevance of this 

finding is unknown. Co-administration of inhibitors of the uptake transporter (e.g. rifampin, 

ciclosporin) or efflux transporter (e.g. ritonavir) may increase the systemic exposure to valsartan. 

Exercise appropriate care when initiating or ending concomitant treatment with such drugs.  

Others  

In drug interaction studies with valsartan, no interactions of clinical significance have been found 

with valsartan or any of the following substances: cimetidine, warfarin, furosemide, digoxin, 

atenolol, indometacin, hydrochlorothiazide, amlodipine, glibenclamide. 

Paediatric population  

In hypertension in children and adolescents, where underlying renal abnormalities are common, 

caution is recommended with the concomitant use of valsartan and other substances that inhibit the 

renin angiotensin aldosterone system which may increase serum potassium. Renal function and 

serum potassium should be closely monitored. 

4.6 Use in special populations (such as pregnant women, lactating women, paediatric patients, 

geriatric patients etc.)   
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Pregnancy 

Nebivolol has pharmacological effects that may cause harmful effects on pregnancy and/or the 

foetus/newborn. In general, beta-adrenoceptor blockers reduce placental perfusion, which has been 

associated with growth retardation, intrauterine death, abortion or early labour. Adverse effects 

(e.g. hypoglycaemia and bradycardia) may occur in the foetus and new born infant. If treatment 

with beta-adrenoceptor blockers is necessary, beta1-selective adrenoceptor blockers are preferable. 

Nebivolol should not be used during pregnancy unless clearly necessary. If treatment with nebivolol 

is considered necessary, the uteroplacental blood flow and the foetal growth should be monitored. 

In case of harmful effects on pregnancy or the foetus alternative treatment should be considered. 

The newborn infant must be closely monitored. Symptoms of hypoglycaemia and bradycardia are 

generally to be expected within the first 3 days. 

The use of Valsartan (Angiotensin II Receptor Antagonists (AIIRAs)) is not recommended during 

the first trimester of pregnancy. The use of AIIRAs is contra-indicated during the second and third 

trimester of pregnancy. 

In reported epidemiological evidence regarding the risk of teratogenicity following exposure to 

ACE inhibitors during the first trimester of pregnancy has not been conclusive; however, a small 

increase in risk cannot be excluded. Whilst there is no controlled epidemiological data on the risk 

with AIIRAs, similar risks may exist for this class of drugs. Unless continued AIIRA therapy is 

considered essential, patients planning pregnancy should be changed to alternative anti-

hypertensive treatments which have an established safety profile for use in pregnancy. When 

pregnancy is diagnosed, treatment with AIIRAs should be stopped immediately, and, if appropriate, 

alternative therapy should be started.  

AIIRAs therapy exposure during the second and third trimesters is known to induce human 

fetotoxicity (decreased renal function, oligohydramnios, skull ossification retardation) and neonatal 

toxicity (renal failure, hypotension, and hyperkalaemia).  

Should exposure to AIIRAs have occurred from the second trimester of pregnancy, ultrasound 

check of renal function and skull is recommended.  

Infants whose mothers have taken AIIRAs should be closely observed for hypotension. 

Breast-feeding 

In reported animal studies have shown that nebivolol is excreted in breast milk. It is not known 

whether this drug is excreted in human milk. Most beta-blockers, particularly lipophilic compounds 

like nebivolol and its active metabolites, pass into breast milk although to a variable extent. 

Therefore, breastfeeding is not recommended during administration of nebivolol.  

No information is available regarding the use of valsartan during breastfeeding, Valsartan is not 

recommended and alternative treatments with better established safety profiles during breast-

feeding are preferable, especially while nursing a newborn or preterm infant. 

Fertility 

In reported animal studies atorvastatin had no effect on male or female fertility. 

Valsartan had no adverse effects on the reproductive performance of male or female rats at oral 

doses up to 200 mg/kg/day. This dose is 6 times the maximum recommended human dose on a 

mg/m2 basis (calculations assume an oral dose of 320 mg/day and a 60-kg patient). 

4.7 Effects on ability to drive and use machines.  

In reported Pharmacodynamic studies have shown that Nebivolol 5 mg does not affect psychomotor 

function. When driving vehicles or operating machines it should be taken into account that dizziness 

and fatigue may occasionally occur. 
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No reported studies on the effects of Valsartan on the ability to drive have been performed. When 

driving vehicles or operating machines, it should be taken into account that occasionally dizziness 

or weariness may occur. 

4.8 Undesirable effects  

Nebivolol: 

Adverse events are listed separately for hypertension and CHF because of differences in the 

background diseases. 

Hypertension  

The adverse reactions reported, which are in most of the cases of mild to moderate intensity, are 

tabulated below, classified by system organ class and ordered by frequency:  

System organ class 

Common 

(≥1/100 to < 

1/10) 

Uncommon 

(≥1/1,000 to 

≤1/100) 

Very Rare 

(≤1/10,000) 
Not Known 

Immune system 

disorders 
   

angioneurotic 

oedema, 

hypersensitivity 

Psychiatric disorders  nightmares. 

depression 
  

Nervous system 

disorders 

headache, 

dizziness, 

paraesthesia 

 syncope  

Eye disorders  impaired vision   

Cardiac disorders  

bradycardia, 

heart failure, 

slowed AV 

conduction/AV-

block 

  

Vascular disorders  

hypotension, 

(increase of) 

intermittent 

claudication 

  

Respiratory, thoracic 

and mediastinal 

disorders 

dyspnoea bronchospasm   

Gastrointestinal 

disorders 

constipation, 

nausea, 

diarrhoea 

dyspepsia, 

flatulence, 

vomiting 

  

Skin and subcutaneous 

tissue disorders 
 pruritus, rash 

erythematous 

psoriasis 

aggravated 
urticaria 

Reproductive system 

and breast disorders 
 impotence   

General disorders and 

administration site 

conditions 

tiredness, 

oedema 
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The following adverse reactions have also been reported with some beta adrenergic antagonists: 

hallucinations, psychoses, confusion, cold/cyanotic extremities, Raynaud phenomenon, dry eyes, 

and oculo-mucocutaneous toxicity of the practolol-type. 

Chronic heart failure  

In reported data on adverse reactions in CHF patients are available from one placebo-controlled 

clinical trial involving 1067 patients taking nebivolol and 1061 patients taking placebo. In this 

study, a total of 449 nebivolol patients (42.1%) reported at least possibly causally related adverse 

reactions compared to 334 placebo patients (31.5%). The most commonly reported adverse 

reactions in nebivolol patients were bradycardia and dizziness, both occurring in approximately 

11% of patients. The corresponding frequencies among placebo patients were approximately 2% 

and 7%, respectively.  

The following incidences were reported for adverse reactions (at least possibly drug-related) which 

are considered specifically relevant in the treatment of chronic heart failure:  

- Aggravation of cardiac failure occurred in 5.8 % of nebivolol patients compared to 5.2% of 

placebo patients. 

- Postural hypotension was reported in 2.1% of nebivolol patients compared to 1.0% of placebo 

patients.  

- Drug intolerance occurred in 1.6% of nebivolol patients compared to 0.8% of placebo patients.  

- First degree atrio-ventricular block occurred in 1.4% of nebivolol patients compared to 0.9% of 

placebo patients. 

- Oedema of the lower limb were reported by 1.0% of nebivolol patients compared to 0.2% of 

placebo patients. 

Valsartan: 

In reported controlled clinical studies in adult patients with hypertension, the overall incidence of 

adverse reactions (ADRs) was comparable with placebo and is consistent with the pharmacology 

of valsartan. The incidence of ADRs did not appear to be related to dose or treatment duration and 

also showed no association with gender, age or race. 

The ADRs reported from clinical studies, post-marketing experience and laboratory findings are 

listed below according to system organ class. 

Adverse reactions are ranked by frequency, the most frequent first, using the following convention: 

very common (≥ 1/10); common (≥ 1/100 to < 1/10); uncommon (≥ 1/1,000 to < 1/100); rare (≥ 

1/10,000 to < 1/1,000) very rare (< 1/10,000), including isolated reports. Within each frequency 

grouping, adverse reactions are ranked in order of decreasing seriousness. For all the ADRs 

reported from post-marketing experience and laboratory findings, it is not possible to apply any 

ADR frequency and therefore they are mentioned with a 'not known' frequency. 

 Hypertension 

 

Blood and lymphatic system disorders 

Not known 

Decrease in haemoglobin, Decrease in 

haematocrit, Neutropenia, 

Thrombocytopenia 

Immune system disorders 

Not known Hypersensitivity including serum sickness 
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Metabolism and nutrition disorders 

Not known 
Increase of serum potassium, 

hyponatraemia 

Ear and labyrinth system disorders 

Uncommon Vertigo 

Vascular disorders 

Not known Vasculitis 

Respiratory, thoracic and mediastinal disorders 

Uncommon Cough 

Gastrointestinal disorders 

Uncommon Abdominal pain 

Hepato-biliary disorders 

Not known 
Elevation of liver function values 

including increase of serum bilirubin 

Skin and subcutaneous tissue disorders 

Not known 
Angioedema, Dermatitis bullous, Rash, 

Pruritus 

Musculoskeletal and connective tissue disorders 

Not known Myalgia 

Renal and urinary disorders 

Not known 
Renal failure and impairment, Elevation of 

serum creatinine 

General disorders and administration site conditions 

Uncommon Fatigue 

Pediatric population  

Hypertension  

The antihypertensive effect of valsartan has been evaluated in two reported randomised, double-

blind clinical studies (each followed by an extensive period or study) and one open-label study. 

These studies included 771 paediatric patients from 6 to less than 18 years of age with and without 

chronic kidney disease (CKD), of which 560 patients received valsartan. With the exception of 

isolated gastrointestinal disorders (such as abdominal pain, nausea, vomiting) and dizziness, no 

relevant differences in terms of type, frequency and severity of adverse reactions were identified 

between the safety profile for paediatric patients aged 6 to less than 18 years and that previously 

reported for adult patients. 

A reported pooled analysis of 560 paediatric hypertensive patients (aged 6-17 years) receiving 

either valsartan monotherapy [n=483] or combination antihypertensive therapy including valsartan 

[n=77] was conducted. Of the 560 patients, 85 (15.2%) had CKD (baseline GFR <90 

mL/min/1.73m2). Overall, 45 (8.0%) patients discontinued a study due to adverse events. Overall 

111 (19.8%) patients experienced an adverse drug reaction (ADR), with headache (5.4%), dizziness 

(2.3%) and hyperkalaemia (2.3%) being the most frequent. In patients with CKD, the most frequent 

ADRs were hyperkalaemia (12.9%), headache (7.1%), blood creatinine increased (5.9%) and 

hypotension (4.7%). In patients without CKD, the most frequent ADRs were headache (5.1%) and 
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dizziness (2.7%). ADRs were observed more frequently in patients receiving valsartan in 

combination with other antihypertensive medications than valsartan alone. 

In reported Neurocognitive and developmental assessment of paediatric patients aged 6 to 16 years 

of age revealed no overall clinically relevant adverse impact after treatment with Valsartan for up 

to one year. 

In a reported double-blind randomized study in 90 children aged 1 to 6 years, which was followed 

by a one-year open-label extension, two deaths and isolated cases of marked liver transaminases 

elevations were observed. These cases occurred in a population who had significant comorbidities. 

A causal relationship to Valsartan has not been established. In a reported second study in which 75 

children aged 1 to 6 years were randomised, no significant liver transaminase elevations or death 

occurred with valsartan treatment.  

Hyperkalaemia was more frequently observed in children and adolescents aged 6 to 18 years with 

underlying chronic kidney disease. 

The safety profile seen in reported controlled-clinical studies in adult patients with post-myocardial 

infarction and/or heart failure varies from the overall safety profile seen in hypertensive patients. 

This may relate to the patients underlying disease. ADRs that occurred in adult patients with post-

myocardial infarction and/or heart failure patients are listed below: 

Post-myocardial infarction and/or heart failure (studied in adult patients only) 

 

Blood and lymphatic system disorders  

Not known  Thrombocytopenia 

Immune system disorders  

Not known  Hypersensitivity including serum sickness 

Metabolism and nutrition disorders  

Uncommon  Hyperkalaemia 

Not known  
Increase of serum potassium, 

hyponatraemia 

Nervous system disorders  

Common  Dizziness, Postural dizziness 

Uncommon  Syncope, Headache 

Ear and labyrinth system disorders  

Uncommon  Vertigo 

Cardiac disorders  

Uncommon  Cardiac failure 

Vascular disorders  

Common  Hypotension, Orthostatic hypotension 

Not known Vasculitis 

Respiratory, thoracic and mediastinal disorders  

Uncommon  Cough 

Gastrointestinal disorders  

Uncommon  Nausea, Diarrhoea 
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Hepato-biliary disorders  

Not known  Elevation of liver function values 

Skin and subcutaneous tissue disorders  

Uncommon  Angioedema 

Not known  Dermatitis bullous, Rash, Pruritus 

Musculoskeletal and connective tissue disorders  

Not known  Myalgia 

Renal and urinary disorders  

Common  Renal failure and impairment 

Uncommon  
Acute renal failure, Elevation of serum 

creatinine 

Not known  Increase in Blood Urea Nitrogen 

General disorders and administration site conditions  

Uncommon  Asthenia, Fatigue 

Reporting of suspected adverse reactions 

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via any point of contact of 

Torrent Pharma available at: 

https://torrentpharma.com/index.php/site/info/adverse_event_reporting  

By reporting side effects, you can help provide more information on the safety of this 

medicine. 

4.9 Overdose  

Nebivolol 

No data are available on overdosage with Nebivolol. 

Symptoms  

Symptoms of overdosage with beta-blockers are bradycardia, hypotension, bronchospasm and 

acute cardiac insufficiency. 

Treatment  

In case of overdosage or hypersensitivity, the patient should be kept under close supervision and 

be treated in an intensive care ward. Blood glucose levels should be checked. Absorption of any 

drug residues still present in the gastro-intestinal tract can be prevented by gastric lavage and the 

administration of activated charcoal and a laxative. Artificial respiration may be required. 

Bradycardia or extensive vagal reactions should be treated by administering atropine or 

methylatropine. Hypotension and shock should be treated with plasma/plasma substitutes and, if 

necessary, catecholamines. The beta-blocking effect can be counteracted by slow intravenous 

administration of isoprenaline hydrochloride, starting with a dose of approximately 5 μg/minute, or 

dobutamine, starting with a dose of 2.5 μg/minute, until the required effect has been obtained. In 

refractory cases isoprenaline can be combined with dopamine. If this does not produce the desired 

effect either, intravenous administration of glucagon 50-100 μg/kg i.v. may be considered. If 

required, the injection should be repeated within one hour, to be followed -if required- by an i.v. 

infusion of glucagon 70 μg/kg/h. In extreme cases of treatment-resistant bradycardia, a pacemaker 

may be inserted. 

https://torrentpharma.com/index.php/site/info/adverse_event_reporting
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Valsartan 

Symptoms  

Overdose with Valsartan may result in marked hypotension, which could lead to depressed level of 

consciousness, circulatory collapse and/or shock. 

Treatment  

The therapeutic measures depend on the time of ingestion and the type and severity of the 

symptoms, stabilisation of the circulatory condition is of prime importance.  

If hypotension occurs, the patient should be placed in the supine position and blood volume 

correction should be undertaken.  

Valsartan is unlikely to be removed by haemodialysis. 

5. Pharmacological properties  

5.1 Mechanism of Action  

Nebivolol: 

It is a racemate of two enantiomers, SRRR-nebivolol (or d-nebivolol) and RSSS nebivolol (or l-

nebivolol). It combines two pharmacological activities: 1) It is a competitive and selective beta-

receptor antagonist: this effect is attributed to the SRRRenatiomer (d-enantiomer). 2) It has mild 

vasodilating properties due to an interaction with the L-arginine/nitric oxide pathway.  

Valsartan: 

Angiotensin II (Ang II), the principal pressor agent of the renin-angiotensin system is formed from. 

angiotensin I (Ang I) in a reaction catalyzed by angiotensin-converting enzyme (ACE, kininase II). 

The actions of angiotensin II include vasoconstriction, stimulation of synthesis and release of 

aldosterone, cardiac stimulation and ventricular hypertrophy, and renal reabsorption of sodium. 

Valsartan blocks the vasoconstrictor and aldosterone-secreting effects of angiotensin II by 

selectively blocking the binding of angiotensin II to the AT1 receptor in many tissues, such as 

vascular smooth muscle and the adrenal gland. 

Another angiotensin II receptor, which is present in many tissues, is the AT2 receptor, but AT2 

does not mediate the pressor responses. Valsartan has much greater affinity (about 20,000-fold) for 

the AT1 receptor than for the AT2 receptor. The increased plasma levels of angiotensin II following 

AT1 receptor blockade with valsartan may stimulate the unblocked AT2 receptor. The primary 

metabolite of valsartan is essentially inactive with an affinity for the AT1 receptor about one 200th 

that of valsartan itself.  

Blockade of the angiotensin II receptor inhibits the negative regulatory feedback of angiotensin II 

on renin secretion, but the resulting increased plasma rennin activity and angiotensin II circulating 

levels do not overcome the effect of valsartan on blood pressure. 

Valsartan does not inhibit ACE, also known as kininase II, which converts Ang I to Ang II and 

degrades bradykinin. Since there is no effect on ACE and no potentiation of bradykinin or substance 

P, angiotensin II antagonists are unlikely to be associated with cough.   

Valsartan does not bind to or block other hormone receptors or ion channels known to be important. 

in cardiovascular regulation. 

5.2 Pharmacodynamic properties  

Nebivolol: 

Pharmacotherapeutic group: Beta blocking agent, selective.  



Page 16 of 24  

  

ATC code: C07AB12  

Single and repeated doses of nebivolol reduce heart rate and blood pressure at rest and during 

exercise, both in normotensive subjects and in hypertensive patients. The antihypertensive effect is 

maintained during chronic treatment. 

At therapeutic doses, nebivolol is devoid of alpha-adrenergic antagonism.  

During acute and chronic treatment with nebivolol in hypertensive patients systemic vascular 

resistance is decreased. Despite heart rate reduction, reduction in cardiac output during rest and 

exercise may be limited due to an increase in stroke volume. The clinical relevance of these 

haemodynamic differences as compared to other beta1 receptor antagonists has not been fully 

established. 

In hypertensive patients, nebivolol increases the NO-mediated vascular response to acetylcholine 

(ACh) which is reduced in patients with endothelial dysfunction. 

In reported mortality–morbidity, placebo-controlled trial performed in 2128 patients ≥ 70 years 

(median age 75.2 years) with stable chronic heart failure with or without impaired left ventricular 

ejection fraction (mean LVEF: 36 ± 12.3%, with the following distribution: LVEF less than 35% 

in 56% of patients, LVEF between 35% and 45% in 25% of patients and LVEF greater than 45% 

in 19% of patients) followed for a mean time of 20 months, nebivolol, on top of standard therapy, 

significantly prolonged the time to occurrence of deaths or hospitalisations for cardiovascular 

reasons (primary end-point for efficacy) with a relative risk reduction of 14% (absolute reduction: 

4.2%). This risk reduction developed after 6 months of treatment and was maintained for all 

treatment duration (median duration: 18 months). The effect of nebivolol was independent from 

age, gender, or left ventricular ejection fraction of the population on study. The benefit on all cause 

mortality did not reach statistical significance in comparison to placebo (absolute reduction: 2.3%).  

A decrease in sudden death was observed in nebivolol treated patients (4.1% vs 6.6%, relative 

reduction of 38%).  

In reported vitro and in vivo experiments in animals showed that Nebivolol has no intrinsic 

sympathicomimetic activity.  

In reported vitro and in vivo experiments in animals showed that at pharmacological doses 

nebivolol has no membrane stabilising action.  

In healthy volunteers, nebivolol has no significant effect on maximal exercise capacity or 

endurance.  

Available preclinical and clinical evidence in hypertensive patients has not shown that nebivolol 

has a detrimental effect on erectile function. 

Valsartan: 

Pharmacotherapeutic group: angiotensin II antagonists, plain. 

ATC code: C09C A03 

Hypertension  

Administration of Valsartan to patients with hypertension results in reduction of blood pressure 

without affecting pulse rate.  

In most patients, after administration of a single oral dose, onset of antihypertensive activity occurs 

within 2 hours, and the peak reduction of blood pressure is achieved within 4-6 hours. The 

antihypertensive effect persists over 24 hours after dosing. During repeated dosing, the 

antihypertensive effect is substantially present within 2 weeks, and maximal effects are attained 
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within 4 weeks and persist during long-term therapy. Combined with hydrochlorothiazide, a 

significant additional reduction in blood pressure is achieved.  

Abrupt withdrawal of Valsartan has not been associated with rebound hypertension or other adverse 

clinical events. 

In hypertensive patients with type 2 diabetes and microalbuminuria, valsartan has been shown to 

reduce the urinary excretion of albumin. The MARVAL (Micro Albuminuria Reduction with 

Valsartan) study assessed the reduction in urinary albumin excretion (UAE) with valsartan (80-160 

mg/od) versus amlodipine (5-10 mg/od), in 332 type 2 diabetic patients (mean age: 58 years; 265 

men) with microalbuminuria (valsartan: 58 µg/min; amlodipine: 55.4 µg/min), normal or high 

blood pressure and with preserved renal function (blood creatinine <120 µmol/l). At 24 weeks, 

UAE was reduced (p<0.001) by 42% (–24.2 µg/min; 95% CI: –40.4 to –19.1) with valsartan and 

approximately 3% (–1.7 µg/min; 95% CI: –5.6 to 14.9) with amlodipine despite similar rates of 

blood pressure reduction in both groups. 

The Valsartan Reduction of Proteinuria (DROP) reported study further examined the efficacy of 

valsartan in reducing UAE in 391 hypertensive patients (BP=150/88 mmHg) with type 2 diabetes, 

albuminuria (mean=102 µg/min; 20-700 µg/min) and preserved renal function (mean serum 

creatinine = 80 µmol/l). Patients were randomized to one of 3 doses of valsartan (160, 320 and 640 

mg/od) and treated for 30 weeks. The purpose of the study was to determine the optimal dose of 

valsartan for reducing UAE in hypertensive patients with type 2 diabetes. At 30 weeks, the 

percentage change in UAE was significantly reduced by 36% from baseline with valsartan 160 mg 

(95%CI: 22 to 47%), and by 44% with valsartan 320 mg (95%CI: 31 to 54%). It was concluded 

that 160-320 mg of valsartan produced clinically relevant reductions in UAE in hypertensive 

patients with type 2 diabetes. 

Recent myocardial infarction  

The Valsartan in Acute myocardial infarcTion trial (VALIANT) was a randomised, controlled, 

multinational, double-blind reported study in 14,703 patients with acute myocardial infarction and 

signs, symptoms or radiological evidence of congestive heart failure and/or evidence of left 

ventricular systolic dysfunction (manifested as an ejection fraction ≤ 40% by radionuclide 

ventriculography or ≤ 35% by echocardiography or ventricular contrast angiography). Patients were 

randomized within 12 hours to 10 days after the onset of myocardial infarction symptoms to 

valsartan, captopril, or the combination of both. The mean treatment duration was two years. The 

primary endpoint was time to all-cause mortality. 

Valsartan was as effective as captopril in reducing all-cause mortality after myocardial infarction. 

All-cause mortality was similar in the valsartan (19.9 %), captopril (19.5 %), and valsartan + 

captopril (19.3 %) groups. Combining valsartan with captopril did not add further benefit over 

captopril alone. There was no difference between valsartan and captopril in all-cause mortality 

based on age, gender, race, baseline therapies or underlying disease. Valsartan was also effective 

in prolonging the time to and reducing cardiovascular mortality, hospitalisation for heart failure, 

recurrent myocardial infarction and resuscitated cardiac arrest,and non-fatal stroke (secondary 

composite endpoint). 

The safety profile of valsartan was consistent with the clinical course of patients treated in the 

postmyocardial infarction setting. Regarding renal function, doubling of serum creatinine was 

observed in 4.2% of valsartan-treated patients, 4.8% of valsartan+captopril-treated patients, and 

3.4% of captopril-treated patients. Discontinuations due to various types of renal dysfunction 

occurred in 1.1% of valsartan-treated patients, 1.3% in valsartan+captopril patients, and 0.8% of 

captopril patients. An assessment of renal function should be included in the evaluation of patients 

post-myocardial infarction. There was no difference in all-cause mortality or cardiovascular 
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mortality or morbidity when beta-blockers were administered together with the combination of 

valsartan + captopril, valsartan alone, or captopril alone. Irrespective of treatment, mortality was 

lower in the group of patients treated with a beta-blocker, suggesting that the known beta-blocker 

benefit in this population was maintained in this trial 

Heart failure  

Val-HeFT was a randomised, controlled, multinational reported clinical trial of valsartan compared 

with placebo on morbidity and mortality in 5,010 NYHA class II (62%), III (36%) and IV (2%) 

heart failure patients receiving usual therapy with LVEF <40% and left ventricular internal diastolic 

diameter (LVIDD) >2.9 cm/m2. Baseline therapy included ACE inhibitors (93%), diuretics (86%), 

digoxin (67%) and betablockers (36%). The mean duration of follow-up was nearly two years. The 

mean daily dose of valsartan in Val-HeFT was 254 mg. The study had two primary endpoints: all-

cause mortality (time to death) and composite mortality and heart failure morbidity (time to first 

morbid event) defined as death, sudden death with resuscitation, hospitalisation for heart failure, or 

administration of intravenous inotropic or vasodilator agents for four hours or more without 

hospitalisation. 

All-cause mortality was similar (p=NS) in the valsartan (19.7%) and placebo (19.4%) groups. The 

primary benefit was a 27.5% (95% CI: 17 to 37%) reduction in risk for time to first heart failure 

hospitalisation (13.9% vs. 18.5%). Results appearing to favour placebo (composite mortality and 

morbidity was 21.9% in placebo vs. 25.4% in valsartan group) were observed for those patients 

receiving the triple combination of an ACE inhibitor, a beta blocker and valsartan. In a subgroup 

of patients not receiving an ACE inhibitor (n=366), the morbidity benefits were greatest. In this 

subgroup all-cause mortality was significantly reduced with valsartan compared to placebo by 33% 

(95% CI: –6% to 58%) (17.3% valsartan vs. 27.1% placebo) and the composite mortality and 

morbidity risk was significantly reduced by 44% (24.9% valsartan vs. 42.5% placebo). In patients 

receiving an ACE inhibitor without a beta-blocker, all-cause mortality was similar (p=NS) in the 

valsartan (21.8%) and placebo (22.5%) groups. Composite mortality and morbidity risk was 

significantly reduced by 18.3% (95% CI: 8% to 28%) with valsartan compared with placebo (31.0% 

vs. 36.3%). 

In the overall Val-HeFT population, valsartan treated patients showed significant improvement in 

NYHA class, and heart failure signs and symptoms, including dyspnoea, fatigue, oedema and rales 

compared to placebo. Patients treated with Valsartan had a better quality of life as demonstrated by 

change in the Minnesota Living with Heart Failure Quality of Life score from baseline at endpoint 

than placebo. Ejection fraction in valsartan treated patients was significantly increased and LVIDD 

significantly reduced from baseline at endpoint compared to placebo. 

Paediatric population  

Hypertension  

The antihypertensive effect of valsartan have been evaluated in four randomized, double-blind 

clinical studies in 561 paediatric patients from 6 to 18 years of age and 165 paediatric patients 1 to 

6 years of age. Renal and urinary disorders, and obesity were the most common underlying medical 

conditions potentially contributing to hypertension in the children enrolled in these studies. 

Clinical experience in children at or above 6 years of age  

In a reported clinical study involving 261 hypertensive paediatric patients 6 to 16 years of age, 

patients who weighed <35 kg received 10, 40 or 80 mg of valsartan tablets daily (low, medium and 

high doses), and patients who weighed ≥35 kg received 20, 80, and 160 mg of valsartan tablets 

daily (low, medium and high doses). At the end of 2 weeks, valsartan reduced both systolic and 

diastolic blood pressure in a dose-dependent manner. Overall, the three dose levels of valsartan 
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(low, medium and high) significantly reduced systolic blood pressure by 8, 10, 12 mm Hg from the 

baseline, respectively. Patients were re-randomized to either continue receiving the same dose of 

valsartan or were switched to placebo. In patients who continued to receive the medium and high 

doses of valsartan, systolic blood pressure at trough was -4 and -7 mm Hg lower than patients who 

received the placebo treatment. In patients receiving the low dose of valsartan, systolic blood 

pressure at trough was similar to that of patients who received the placebo treatment. Overall, the 

dose-dependent antihypertensive effect of valsartan was consistent across all the demographic 

subgroups. 

In another reported clinical study involving 300 hypertensive paediatric patients 6 to 18 years of 

age, eligible patients were randomized to receive valsartan or enalapril tablets for 12 weeks. 

Children weighing between ≥18 kg and <35 kg received valsartan 80 mg or enalapril 10 mg; those 

between ≥35 kg and <80 kg received valsartan 160 mg or enalapril 20 mg; those ≥80 kg received 

valsartan 320 mg or enalapril 40 mg. Reductions in systolic blood pressure were comparable in 

patients receiving valsartan (15 mmHg) and enalapril (14 mm Hg) (non-inferiority p-value 

<0.0001). Consistent results were observed for diastolic blood pressure with reductions of 9.1 

mmHg and 8.5 mmHg with valsartan and enalapril, respectively. 

In a third, open label reported clinical study, involving 150 paediatric hypertensive patients 6 to 17 

years of age, eligible patients (systolic BP ≥95th percentile for age, gender and height) received 

valsartan for 18 months to evaluate safety and tolerability. Out of the 150 patients participating in 

this study, 41 patients also received concomitant antihypertensive medication. Patients were dosed 

based on their weight categories for starting and maintenance doses. Patients weighing >18 to < 35 

kg, ≥35 to < 80 kg and ≥ 80 to < 160 kg received 40 mg, 80 mg and 160 mg and the doses were 

titrated to 80 mg, 160 mg and 320 mg respectively after one week. One half of the patients enrolled 

(50.0%, n=75) had CKD with 29.3% (44) of patients having CKD Stage 2 (GFR 60 – 89 

mL/min/1.73m2) or Stage 3 (GFR 30-59 mL/min/1.73m2). Mean reductions in systolic blood 

pressure were 14.9 mmHg in all patients (baseline 133.5 mmHg), 18.4 mmHg in patients with CKD 

(baseline 131.9 mmHg) and 11.5 mmHg in patients without CKD (baseline 135.1 mmHg). The 

percentage of patients who achieved overall BP control (both systolic and diastolic BP <95th 

percentile) was slightly higher in the CKD group (79.5%) compared to the non-CKD group 

(72.2%). 

Clinical experience in children less than 6 years of age  

Two reported clinical studies were conducted in patients aged 1 to 6 years with 90 and 75 patients, 

respectively. No children below the age of 1 year were enrolled in these studies. In the first study, 

the efficacy of valsartan was confirmed compared to placebo but a dose-response could not be 

demonstrated. In the second study, higher doses of valsartan were associated with greater BP 

reductions, but the dose response trend did not achieve statistical significance and the treatment 

difference compared to placebo was not significant. Because of these inconsistencies, valsartan is 

not recommended in this age group. 

The European Medicines Agency has waived the obligation to submit the results of studies with 

Valsartan in all subsets of the paediatric population in heart failure and heart failure after recent 

myocardial infarction. for information on paediatric use. 

5.3 Pharmacokinetic properties  

Nebivolol: 

Both nebivolol enantiomers are rapidly absorbed after oral administration. The absorption of 

nebivolol is not affected by food; nebivolol can be given with or without meals.  
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Nebivolol is extensively metabolised, partly to active hydroxy-metabolites. Nebivolol is 

metabolised via alicyclic and aromatic hydroxylation, N-dealkylation and glucuronidation; in 

addition, glucuronides of the hydroxy-metabolites are formed. The metabolism of nebivolol by 

aromatic hydroxylation is subject to the CYP2D6 dependent genetic oxidative polymorphism. The 

oral bioavailability of nebivolol averages 12% in fast metabolisers and is virtually complete in slow 

metabolisers. At steady state and at the same dose level, the peak plasma concentration of 

unchanged nebivolol is about 23 times higher in poor metabolisers than in extensive metabolisers. 

When unchanged drug plus active metabolites are considered, the difference in peak plasma 

concentrations is 1.3 to 1.4 fold. Because of the variation in rates of metabolism, the dose of 

Nebivolol should always be adjusted to the individual requirements of the patient: poor 

metabolisers therefore may require lower doses. 

In fast metabolisers, elimination half-lives of the nebivolol enantiomers average 10 hours. In slow 

metabolisers, they are 3-5 times longer. In fast metabolisers, plasma levels of the RSSS-enantiomer 

are slightly higher than for the SRRR-enantiomer. In slow metabolisers, this difference is larger. In 

fast metabolisers, elimination half-lives of the hydroxymetabolites of both enantiomers average 24 

hours, and are about twice as long in slow metabolisers. 

Steady-state plasma levels in most subjects (fast metabolisers) are reached within 24 hours for 

nebivolol and within a few days for the hydroxy-metabolites. 

Plasma concentrations are dose-proportional between 1 and 30 mg. The pharmacokinetics of 

nebivolol are not affected by age. 

In plasma, both nebivolol enantiomers are predominantly bound to albumin. 

Plasma protein binding is 98.1% for SRRR-nebivolol and 97.9% for RSSS-nebivolol. 

One week after administration, 38% of the dose is excreted in the urine and 48% in the faeces. 

Urinary excretion of unchanged nebivolol is less than 0.5% of the dose. 

Valsartan: 

Absorption  

Following oral administration of valsartan alone, peak plasma concentrations of valsartan are 

reached in 2–4 hours with tablets and 1-2 hours with solution formulation. Mean absolute 

bioavailability is 23% and 39% with tablets and solution formulation, respectively. Food decreases 

exposure (as measured by AUC) to valsartan by about 40% and peak plasma concentration (Cmax) 

by about 50%, although from about 8 h post dosing plasma valsartan concentrations are similar for 

the fed and fasted groups. This reduction in AUC is not, however, accompanied by a clinically 

significant reduction in the therapeutic effect, and valsartan can therefore be given either with or 

without food. 

Distribution 

The steady-state volume of distribution of valsartan after intravenous administration is about 17 

litres, indicating that valsartan does not distribute into tissues extensively. Valsartan is highly bound 

to serum proteins (94–97%), mainly serum albumin. 

Biotransformation  

Valsartan is not biotransformed to a high extent as only about 20% of dose is recovered as 

metabolites. A hydroxy metabolite has been identified in plasma at low concentrations (less than 

10% of the valsartan AUC). This metabolite is pharmacologically inactive.  

Excretion 
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Valsartan shows multiexponential decay kinetics (t½α <1 h and t½ß about 9 h). Valsartan is 

primarily eliminated by biliary excretion in faeces (about 83% of dose) and renally in urine (about 

13% of dose), mainly as unchanged drug. Following intravenous administration, plasma clearance 

of valsartan is about 2 l/h and its renal clearance is 0.62 l/h (about 30% of total clearance). The 

half-life of valsartan is 6 hours. 

In Heart failure patients 

The average time to peak concentration and elimination half-life of valsartan in heart failure 

patients are similar to that observed in healthy volunteers. AUC and Cmax values of valsartan are 

almost proportional with increasing dose over the clinical dosing range (40 to 160 mg twice a day). 

The average accumulation factor is about 1.7. The apparent clearance of valsartan following oral 

administration is approximately 4.5 l/h. Age does not affect the apparent clearance in heart failure 

patients. 

Special populations  

Elderly  

A somewhat higher systemic exposure to valsartan was observed in some elderly subjects than in 

young subjects, however this has not been shown to have any clinical significance.  

Impaired renal function  

As expected for a compound where renal clearance accounts for only 30% of total plasma clearance, 

no correlation was seen between renal function and systemic exposure to valsartan. Dose 

adjustment is therefore not required in patients with renal impairment (creatinine clearance 

>10ml/min). There is currently no experience on the safe use in patients with a creatinine clearance 

<10 ml/min and patients undergoing dialysis; therefore valsartan should be used with caution in 

these patients. Valsartan is highly bound to plasma protein and is unlikely to be removed by 

dialysis. 

Hepatic impairment  

Approximately 70% of the dose absorbed is eliminated in the bile, essentially in the unchanged 

form. Valsartan does not undergo any noteworthy biotransformation. A doubling of exposure 

(AUC) was observed in patients with mild to moderate hepatic impairment compared to healthy 

subjects. 

However, no correlation was observed between plasma valsartan concentration versus degree of 

hepatic dysfunction. Valsartan has not been studied in patients with severe hepatic dysfunction. 

Paediatric population  

In a study of 26 paediatric hypertensive patients (aged 1 to 16 years) given a single dose of a 

suspension of valsartan (mean: 0.9 to 2 mg/kg, with a maximum dose of 80 mg), the clearance 

(litres/h/kg) of valsartan was comparable across the age range of 1 to 16 years and similar to that 

of adults receiving the same formulation. 

Impaired renal function  

Use in paediatric patients with a creatinine clearance <30 ml/min and paediatric patients undergoing 

dialysis has not been studied, therefore valsartan is not recommended in these patients. No dose 

adjustment is required for paediatric patients with a creatinine clearance >30 ml/min. Renal 

function and serum potassium should be closely monitored. 

6. Nonclinical properties 

6.1 Animal toxicology or Pharmacology 
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Carcinogenesis, Mutagenesis, Impairment of Fertility 

Nebivolol: 

Preclinical reported data reveal no special hazard for humans based on conventional studies of 

genotoxicity and carcinogenic potential. 

Valsartan: 

Non-clinical reported data reveal no special hazard for humans based on conventional studies of 

safety pharmacology, repeated dose toxicity, genotoxicity, carcinogenic potential. 

In rats, maternally toxic doses (600 mg/kg/day) during the last days of gestation and lactation led 

to lower survival, lower weight gain and delayed development (pinna detachment and ear-canal 

opening) in the offspring. These doses in rats (600 mg/kg/day) are approximately 18 times the 

maximum recommended human dose on a mg/m2 basis (calculations assume an oral dose of 320 

mg/day and a 60-kg patient). 

In reported non-clinical safety studies, high doses of valsartan (200 to 600 mg/kg body weight) 

caused in rats a reduction of red blood cell parameters (erythrocytes, haemoglobin, haematocrit) 

and evidence of changes in renal haemodynamics (slightly raised plasma urea, and renal tubular 

hyperplasia and basophilia in males). These doses in rats (200 and 600 mg/kg/day) are 

approximately 6 and 18 times the maximum recommended human dose on a mg/m2 basis 

(calculations assume an oral dose of 320 mg/day and a 60-kg patient). 

In marmosets at similar doses, the changes were similar though more severe, particularly in the 

kidney where the changes developed to a nephropathy which included raised urea and creatinine. 

Hypertrophy of the renal juxtaglomerular cells was also seen in both species. All changes were 

considered to be caused by the pharmacological action of valsartan which produces prolonged 

hypotension, particularly in marmosets. For therapeutic doses of valsartan in humans, the 

hypertrophy of the renal juxtaglomerular cells does not seem to have any relevance. 

Paediatric population  

Daily oral dosing of neonatal/juvenile rats (from a postnatal day 7 to postnatal day 70) with 

valsartan at doses as low as 1 mg/kg/day (about 10-35% of the maximum recommended paediatric 

dose of 4 mg/kg/day on systemic exposure basis) produced persistent, irreversible kidney damage. 

These effects above mentioned represent an expected exaggerated pharmacological effect of 

angiotensin converting enzyme inhibitors and angiotensin II type 1 blockers; such effects are 

observed if rats are treated during the first 13 days of life. This period coincides with 36 weeks of 

gestation in humans, which could occasionally extend up to 44 weeks after conception in humans. 

The rats in the juvenile valsartan study were dosed up to day 70, and effects on renal maturation 

(postnatal 4-6 weeks) cannot be excluded. Functional renal maturation is an ongoing process within 

the first year of life in humans. Consequently, a clinical relevance in children <1 year of age cannot 

be excluded, while preclinical data do not indicate a safety concern for children older than 1 year. 

7 Description  

Nebivolol: 

Nebivolol Hydrochloride is (1RS, 1’RS)-1, 1’-[(2RS,2’SR)-bis(6- flurochroman-2-yl)]-2,2’ 

iminodiethanol hydrochloride having molecular formula of C22H25F2NO4, HCL and molecular 

weight is 441.9 the chemical structure is: 
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Nebivolol Hydrochloride is a white to off white Powder, Sparingly soluble in 

dimethylformamide; slightly soluble in methanol. 

Valsartan  

Valsartan is N-pentanony 1-N-[2' -( IH-tetrazol-5-y l)biphenyl- 4-ylmethyl]-Lvaline. having 

molecular formula of C24H29N5O3 and molecular weight is 435.5. the chemical structure is: 

 
Valsartan is a white to almost white powder and very soluble in methanol and practically in 

soluble in water. 

NEBICARD-V  

Tablets are round, biconvex, bilayered film coated tablets with yellow coloured layer on one side 

of tablets and white to off white coloured layered having shiny spot on other side of tablets, seen 

on dividing the tablets in halves. 

The excipients used are Lactose, starch, croscarmellose sodium, Ferric oxide Yellow, Titanium 

dioxide, Hydroxy propyl methyl Cellulose, Polysorbate 80, Microcrystalline Cellulose, Magnesium 

Stearate, Colloidal Silicon Dioxide, sodium lauryl sulphate, cross povidone XL, Talc. 

8 Pharmaceutical particulars  

8.1 Incompatibilities  

Not Applicable 

8.2 Shelf-life  

Do not use later than date of expiry. 

8.3 Packaging information 

NEBICARD-V is packed in blister strips of 10 tablets. 
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8.4 Storage and handing instructions 

STORE AT A TEMPERATURE NOT EXCEEDING 25˚C.. PROTECTED FROM LIGHT AND 

MOISTURE. 

9 Patient Counselling Information  

Ask the patients to inform the treating physicians in case of any of the below: 

• Have any allergies. 

• Have kidney or liver problems. 

• Are pregnant or plan to become pregnant. 

• Are breastfeeding or plan to breastfeed. 

• Have any serious illness. 

• Are taking any medicines (prescription, over the counter, vitamins, or herbal products) 

Nebicard-V is indicated for the management of essential hypertension in adults. 

10 Details of manufacturer  

Manufactured in India by: 

TORRENT PHARMACEUTICALS LTD. 

32 No.Middle Camp, NH-10 

East District, Gangtok, Sikkim-737 135. 

11 Details of permission or licence number with date 

M/563/2010 issued on 20.01.2020.  

12. Date of revision 

Dec 2024 

MARKETED BY  

  

TORRENT PHARMACEUTICALS LTD.  

Torrent House, Off Ashram Road, 

Ahmedabad-380 009, INDIA 

IN/ NEBICARD-V 5, 80mg /DEC-2024/06/PI  


